

PennDOT/NECEPT Technician Certification Program Test Results

Course Name: Concrete Field Testing Technician

Course Date: January 15, 2020

Course ID: 0208 - District 11

Course Location: Pittsburg, PA

Overall

Class Average: 94.8%

Student	Total	Percent
3108	50 / 50	100.0
4095	49 / 50	98.0
4348	42 / 50	84.0
4394	50 / 50	100.0
4626	48 / 50	96.0
4716	49 / 50	98.0
4778	48 / 50	96.0
4795	46 / 50	92.0
5014	45 / 50	90.0
5104	50 / 50	100.0
5399	50 / 50	100.0
5585	50 / 50	100.0
6365	44 / 50	88.0
22118	49 / 50	98.0
22131	45 / 50	90.0
51386	48 / 50	96.0
51395	45 / 50	90.0
51463	44 / 50	88.0
51487	47 / 50	94.0
51491	50 / 50	100.0
51566	48 / 50	96.0
000957	45 / 50	90.0
005013	48 / 50	96.0
022069	47 / 50	94.0
051708	49 / 50	98.0
051765	45 / 50	90.0

22122	50 / 50	100.0
511239	49 / 50	98.0
511272	49 / 50	98.0
511366	46 / 50	92.0
511410	46 / 50	92.0
511505	48 / 50	96.0
511508	48 / 50	96.0
511733	48 / 50	96.0
51868	45 / 50	90.0
557407	47 / 50	94.0
557974	49 / 50	98.0
557990	49 / 50	98.0
558259	50 / 50	100.0
558260	49 / 50	98.0
558283	47 / 50	94.0
558285	48 / 50	96.0
558448	45 / 50	90.0
560282	48 / 50	96.0
561668	50 / 50	100.0
561743	44 / 50	88.0
562277	46 / 50	92.0
562798	44 / 50	88.0
562904	49 / 50	98.0
562932	48 / 50	96.0
563005	43 / 50	86.0
563016	47 / 50	94.0
563117	48 / 50	96.0
563175	47 / 50	94.0
563278	49 / 50	98.0
563300	43 / 50	86.0
563301	48 / 50	96.0
563349	50 / 50	100.0
8591	48 / 50	96.0
Mean	47.4	94.8